13

FRONT SUSPENSION

GROUP HNOC., NAME, and PART DESCRIPTION

PART
HUMBER

Fa7

QUANTITY

F47C

“K100

13.000 - STEERING KNUCKLE

Knuekle, Right (includes Pin Bearing) ....seessseesssssanss
Knuckle, Left (ineludes Pin Bearing) ...
Stop Screw, S,J"B" =15 S ] 00 T B R L e e e e
"l.'l.t! 3}"3"-15]{31 Hd. LRI B DL B O O B O B O B B R B B B B BB R N B BB B ]

Plug, 1 1/16" Diam. (EXpansion)..cessesssansrsassasssaraasea

O1ller .. .csue: BAA0OOEaN0E0 R0 EA0 O GADO o

13,002 - STEERING KNUCKLE KING PIN

King Pin covvarerisavasssssssivses

Loﬂkﬂin R E RS RN R B EE SRR EE R R RS

R R I

ERLE

A B R EE SR E R EE SRS

BEATIng woescussossasssssssssstsssssessissssntsnassssssssas

13,004 - STEERING KENUCKLE KING PIN THRUST BEARING

ey TN o Do nOn O o G O OO O DR B G B O r 0 e T

SHAm e 00T, 5 SR L e ees 5
S‘hjlmj ID1° ® & & B kAR R R R RR R R R R R R R

R R R R AR

R R R R R R oW

Bhim, 030 ..iciieresrssnssnsanssastsnssnsasaarasrsssasnans

13.006 - STEERING ENUCKLE ARM

Arm R Ehi *"‘*}up to Serial F47-12012, Kluu-lagaa{"'

Arm. Léft A EEEw
Arm, Right .....
Arm, Left ......

Bolt, 7/16" - 20 x 1 11/16" Spee.

}after Serial F47-12012, Klﬂﬂalaaéﬁ{i

Lockwasher, 7/168" Med. .u.icecanenansans Ao

13.008 - STEERING KNUCKLE SUPPCRT
Support, Right ... ccccivvavvinnaas

B T B T e e ata e 'eaa T fa o T mia s a o %6 s e aifare s a o as a s s ara
Bolt, 3/8" - 24 x 1 3/4" Hx. Hd.
Lockwasher, 3/6" Med. ....ceeea-

" aw

E

el
]

R I A ]

13.010 - STEERING KENUCKLE SUPPORT TO UPPER SUSPENSION

ARM PIVOT

Pi?ﬂt I T R T R T " REE RN - - - - - " 'R RN -
Bus‘hing B EFEEFEEFREEREF R R A S R AR d R ARk AR R
SBeal ..... f e r et re s T e Es AL R tA S s AR s R At AR A rE s ARt R R AL
OIleT coavessascsinnana AN AOOO OO O el e ifn *aFu e fuYwlm ln e Po o u e Fuln u e e 1 O

13.012 - STEERING KNUCELE SUPPCRT TO LOWER SUSPENSION

ARM PIVOT

ILREENE. nocmo 0000000000 ned ooarno oA Mo Do Do a0es c oo A a1 e

Wut, 13/16" - 11 Hx. S5l. Spec.

B R R B E R R R R R R R E R R R R EEEE R

cntter pinj 1;’3.1x11lf;2.. ®EERE RS R EEE RS RS REEEE
BuShing ceceuscasuasascsasusgsasssasssssinnss

B R T T e s e el Ve nlalatalale nfats alals utate nlate

R

N R R R A

Qiler B R R R OEEE R RN R B EE RS EE SRR EEEE R R R E R EE R KRR R E R

i

201128
201129
475
204
476
202120

201130

~201131

201132

201133
201154
2011335
201136

201238
201239

202060

202061
201240
193

201119
201120
484
19z

201121
201122
201123
202139

201124
201125

341
201126
201127
202121

[ = =] b W M

b2 B i Lo N L

(1= S N ]

B3 & B3 B2 B3 BD

B B e ® £ 4 pa B b b T e

Wb el B2

b o B2 B2 B3 B

[ % I R ]

LN o I O

= I o e € # *

oSO ]

b3 BO RS I B2

* Az required

=58~

Uba b WEL




FRONT SUSPENSION

PART QUANTITY

GROUP HNO., MAME, and PART DESCRIPTION NUMBER F47  F47C  KIOO

13.014 - FRONT SUSPENSION UPPER ARM

e O o0 oo oD OO S D0 o000 0 00 O e EE R EE R E R R R R m RS EEEE R A SRR R 201096 2 2 2
Bughing ....... rarrasrarssssanens alelelalsNalalsls](alare ks lsTeR-TeTo N eenas 201100 4 4 4
2L A PP eivl e winfdn]nlskaker stul st alalateiste 201101 4 4 4
Oiler (Front and REar) .cuucssseasrastssnananasnnns veasassss 202139 4 4 4
13,016 - FRONT SUSPENSION UPPER ARM PIVOT
Pl‘rﬂt LR R R LR R I I O R R AR P EE e N L R R B B 20109? 2 2
Bolt, 1/2" - 20 x 3 1/2" Hx. Hd. Spec. . .. 201098 4 - 4
Lockwasher, 1/2" Med, ...eveseouenn. A RlalaegtoSerdal [y 479 4 2 4
NUt?‘ l."l’z“ _ za Hx- LI L BRI R R R F47_1EDJ’ @ dBﬁ '4 — 4
Cotter Pin, 3/32" % 1" .eeuvuunn. wvnmeen| EL00=1604 | 480 4 = 4
Bolt, 1/2" - 20 x 1 3/4" Hx. Hd. Spec. . X .. 202067 4 4 4
Flatwasher, 1/2" Sm. ...... cessnssassaa. |2fter Serdal) o 222 4 4 4
Lockwasher, 1/2" Med, ............ cernea| F47=1802, 4 479 1 4 4
Shim ..... S AEEN000 6 AN EnAG RROB LG RE Ao anE K100-1604 | | 902068 * * *
13,018 - FRONT SUSPENSION LOWER ARM
"'Illrm? Riﬁht LR R R R R I I L O A L R R 201103 1 1 1
Arm: L"}ft‘ L L N L I R O O I R R ] L I R I I I I 201104 1 1 ].
Bughing .....covavesnscnen OO 0GE00 000 BOOODO0 T OR TH BOn o 00 O . 201108 4 4 4
R B L (oreTe lw la e fu e yni e o laknjaal e mwpmbe ke tesr s b mle e e e bn o [aja e ol e werssrases 201109 4 4 4
Oiler; Front sasvsascssnns R EE R E e wm R R I IR, 202120 2 a 2
ﬂilﬂl‘, Rear glwlwimieielayelnalelflein s L R A BEOE KRR Rk Ew o 202139 2 2 2
13.020 - FRONT SUSPENSION LOWER ARM PIVOT
Pivﬂt l“*'--"'F"'.l‘il"*““-""“l'*li‘“‘ llllll LB B B B IR N B IR B BE B N AN ] 2011‘]5 2 .2 2
Reinforcement .....covecuun- e taia e taat el tate talala el et Lo vessas 201106 4 4 4
Bolt, 7/16" - 20 x 1 9/16" Hx. Hel. SPEC. +reuvevvannnns . 201107 8 8 8
Lockwasher, 7/16" Med.y..vevvrsiannnnenns 193 B8 8 8
s AT s I 10y RS o e b et SO i o 0 A alitar Tt Retbmiatt 485 8 B B8
Cotter Pin, 3/32" x 1" ...... 00 B0 AS AT G G B T  a R TS 480 8 ] 8
13.022 - FHONT SUSPENSION UPPER AND LOWER ARM BUMPER
Buﬂperl UPPE‘I' Hl RN E e R R RE R R R T E RN SR L A I "R E] 2'}1102 2 2 2
Bumper, LOWEY ...:uevsruacnea G EDaDOODGoO0 B pepiivetigs el et el 1Y [ 13 N1 e 2 b
13.024 - FRONT SUSPEMNSBION SPRING (COIL)
el (e bl n o e A e et e Ba DA S O e e v, 201111 2 2 2
LOSULAEOX, HPDPET 4 st an oinasanes ensnsesnnesssssssosees 201112 2 2 o
Insulator, LOWET .ucasscrssscssccnascas. alayetalslm]ets akala)s uselete 202245 2 2 2
13.026 - FRONT SUSPENSION SPRING SEAT - UPPER
Seat L B L L N R O N R I IR ] EEEE R R E R RS EREE kR R 2{}1113 2’ 2 2
Bolt, 5/16" - 24 x '?;’EI-" Hx. Hd. . i 270 4 4 4
Lockwasher, 5/16" Med. ..........p 95€d after Serial ) | 240 4 4 4
Hut, 5/16" = 24 HXu suuvensesna..) 47-1602, K100-1604 | 189 careddnt 4
FrRoNT
13.200 —;ﬁlSWﬂ.Y ELIMINATOR BAR
Bar L N N N N R R EE R ] LI N R I R I O LR B 2ﬂ1114 1 1 l
Eushing LN R N PR R OE R REE E R A S mE R R EEE R EE R EE R R o E N 2':'1115 2— 2 2
¥ As required Litha in UEA,

—50._




13 FRONT SUSPENSION
14

PART QUANTITY
GROUP NO., MAME, and PART DESCRIPTION HUMBER F47  F47C  KIOO
"
FRonT
13.205 -,SWAY ELIMINATOR BAR SUPPORT
Suppﬂrt llllllllllllllllllllllll LI I B I B B I S B BN R B R B BN R 201116 z 2 2
Bolt, 3/8" = 24 x 1" Hx. Hd. c.usasrasasrvsssrarnnsnnncns 327 4 4 4
Lockwasher, 378" Med. ..cvevcvcnees ey ed el o ety aFats alaTataatatare 19z 4 4 4 -
N'L'l.t, 3}8“—24}1’(. ......................... #F B BB A S EE B ¥ 158 4 L 4
FRANT
13.210 -, 8WAY ELIMINATOR BAR LINK
Lil'l]:'-'. BF BB B B L S S E EEE EE EE NN N AN EEENEEE NN WEEEEEEE N R R Eulll'? 2 2 2
THE T o a0 fo oo AD D o Do 0 Bt a oD Do 0 DO BO0D SO L0 5 0 G e O e Lo 50 201014 8 B 8
RE LA AT o . a Sfaiea e u i s alsteinia nin eiainie o o 54 alehsislaieleiel sl s wennaass 201015 8 S 8
HE‘tﬂj.ﬂE]' {plint} e ' EE R zﬂlllﬁ 2 2 2
mﬂknut. SIBI._EQ H.x- Spec- L BE BN BE BE O BE BN BEBE BN BN L B BN R BNE BB B B N 2“225? d ‘i lll
STEERING GEAR
14,000 - STEERING GEAR
Gear (includes Column and Shaft) used with 6 l,.-"2” Lever
R R e T o e e (R S A e e P R | b B LT 1 1 1
» Gear (includes Column and Bhaft} used with 6" Lever Arm
P ) e e VeV ulsrata a ufafatntaintaleleintstelnta arut alniafateleletlatulnlal letats wea. 202756 1 1 1
Bolt, 3/8" — 24 x 4 1/2" Hx, Hd. Bpec. cceevecwes csssass 201169 3 3 3
shimj 3}?3" Lg- LRI I I I R B IR A B N R B B N B N O N A N L R 211.'1 & * *
Flatwasher, 13/32" x 1" BPEC. sorrerrasnnsssaas s canrese 201170 3 3 3
Mut, 378" — 24 BX. ...crnescssacsspsasas TR 202257 3 3 3
14,102 - STEERING GEAR HOUSING
Housing (includes Shaft Bushing and Seal, and Upper Boaring
Cup) (201168 Steering Gear) ..ceeessasssnassnannns anssas 201184 1 1 1
Housing (includes Shaft Bushing and Seal, and Upper Bearing
Cup) (202756 Steering GEATY) w.eessssanssssassssnsannmnnas 202757 1 1 1
BUSHIIIE fe e e a s aie aslens iatas ulaleYalalat sl alalale]atalalalaalnta sje o aletelsiatete]a]=1s 201186 2 2 2
Plug & A E RS E RS S S EEES S SE S A EE e SRR e LR 2“12U4 1 1 1
14,104 - STEERING GEAR HOUSING END COVER
Cover Rg—Eenrd—. .. ... ... SYaaTate ata e e a etz alate mle e o ot LT R 1 1 1
I"‘]—"E:::n‘l:ﬂE.l‘l"'“"le'I.'.I'E-"i"E'E—E‘l:lzi:1‘.1‘.t1j.1: AT T e T T T e e e B 8T e T 1 1 1
Bolt, 5/16" — 18 x 5/8" Hx. Hd. .vuceressvasrnanannia==-x 201194 4 4 4
Lockwasher, 5/16" Ext. Tooth wuvvunneees OO0 DOn DO OO S O e 243 4 4 4
14,106 - STEERING COLUMN JACKET
Jacket (ineludes Bearing and Reinforcement) ..... SO O B O 201172 1 - -
Jacket (includes Bearing and Reinforcement) ......cee0c0a0e. 202498 - - 1
Jacket (includes Bearing and Reinforcement) .....eeeseeees.. 202497 - 1 -
ClaMD s eanvevanbus toaramans OO OO I CIe I oI At I H I R e 201173 1 1 1
Bolt, 5/16" - 24 x 1 THB“ P e e B o f SR RN I oL Y1) 1 1 1
Tockwasher . 5006 Mad L r e e o a e me s s n wlatr s alatia | o 240 1 1 1
Hut’ El.lllflﬁil - 2"1 Hxi LR B I R I R R ] L B B ) LI I B LI N B I B 139 l ]. l
Reinforcement .cuisssrisssssssscsasantnsassssassasasnnsarass 201176 1 1 1
Litho in WLiAL

* As required
-G0-




	kfpm120058.jpg
	kfpm120059.jpg
	kfpm120060.jpg

